ssamonias. FCC RADIO TEST REPORT Report No. : FG041657-01B

LTE Band 7

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.53 dBm) ™M1[1] 12.06 dBm)
2.5089390 GHz 2.5118760 GHZ|
= W1 ndB 26.00 dB @ M1 ndB 26.00 dB
A Fo By o ~ 14.386000000 MHz| b B 18.981000000 MHz
df = = AV ARA d c AT Ry Peal W
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60 d -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,508939 GHz 12.53 dBm nd@ down 14.386 MH2 M1 1 2.511878 GHz 12.86 dBm nd@ down 18,981 MHZ
T 1 2,500277 GHz -13.53 dbm nd8 26.00 dB TL L 2,500569 GHz -13.62 dam n 26,00 d8
T2 1 2,514663 GHz -14.11 d8m Q factor 174.4 T2 1 2.51955 GHz -13.21 dém Q factor 132.3
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Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 3.60 dBm)| ™M1[1] 11.90 dBm)
2.5935610 GHz 2.5363990 GHZ]
= "!- ndB 26.00 dB| @ M ndB 26.00 dB|
. n N B A 14.086000000 MHz| A X B 18.981000000 MHz
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W Orfatior ™ 179.9 e Jr - w [ 133.6
od ! \ 0 d !
. |
-tod j' T -10d = )‘
20 d 4 “ 20
/ \ f
= o o
- = 30, AL s
30 g T S ey gy 30, b At v
-40 ds 40 df
50 d S0 d
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CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,533561 GHz 13.60 dBm nd@ down 14.086 MHz M1 2.536399 GHz 11.90 dBm nd@ down 18,981 MHZ
T 1 2,527957 GHz -11.15 dam nd8 26.00 dB TL L 2,525529 GHz -13.78 dm nd8 26,00 d8
T2 1 2542043 GHz -11.00 d8m Q factor 179.9 T2 1 2.54451 GHz -13.86 dBm Q factor 133.6
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Highest Channel / 15MHz / 64QAM Highest Channel / 20MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,00 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.00 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 3.19 dBm mili] 11.31 dBm|
2.5651370 GHZ| 2.5664340 GHz
e B 26.00 dB & ndB 26.00 dB
Eu a 14565000000 MHz Bu ¥ 10.061000000 MHz
10 df = £ e e 10 d ~toTte o L,
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50 df 50 di
-60 df -60 di
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.565137 GHz 13.19 dBm ndB down 14.585 MHz ML 2.566434 GHz 11.31 dém ndB down 19,061 MHz
T1 1 2585277 GHz -12.97 dém nds 26.00 d8 T1 1 2.55045 GHz -15.09 dam nds 26.00 da
T2 1 2,569843 GHz -13.07 dém Q factor 176.1 T2 1 2.56951 GHz -14.26 dém Q factor 134.6
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SPORTON LAB.

FCC RADIO TEST R

EPORT

Report No. : FG041657-01B

LTE Band 7

Lowest Channel / 10MHz / 256 QAM

ectrum pectrum
Ref Level 30.00 dom  Offset 12,00 db e RBW 100 kHz Ref Level 30.00 dom  Offset 12,00 db e RBW 300 kHz
o Att 30 dE SWT 19us @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  126us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ iFk Max (@ iFk Max
M1[1] 11.37 dBm)| M1[1] 12.75 dBm)|
2.50304900 GHz| 2.5058390 GHz|
20d " 26.00 dB| 20d ML ndB 26.00 dB|
+.905000000 MHZ ~ e ALY B~ o 9.950000000 MHZ|
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-60 dom -60 dom
OF 2.5025 GHz 1001 pts Span 10.0 MHz OF 2.505 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function Function Result Type | Ref | Tre X-value | ¥-value | Function Function Result
M1 1 2,503049 GHz 11.37 dBm nd@ down 4.905 MHz M1 1 2,505839 GHz 12.75 dBm nd@ down 9.95 MHz
T1 1 2,500042 GHz -14.48 dBm nd8 26.00 dB T1 1 2,500005 GHz -13.39 dém nd8 26.00 dB
T2 1 2,504948 GHz -14.68 dBm Q factor 510.3 T2 1 2,509955 GHz -13.29 dBm Q factor 251.8
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Middle Channel / 5MHz

/ 256QAM

ectrum pectrum
Ref Level 30.00 dem  Offset 12,00 0B @ RBW 100 kHz Ref Level 30.00 dem  Offset 12,00 0B & RBW 300 kHz
o Att 30 dE SWT 19us @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ iFk Max (@ 1Pk Max
M1[1] 11.48 dBm)| M1[1 13.54 dBm)|
2.53377100 GHy| 2.5540010 GHz|
20d m 26.00 dB 20d i nde 26.00 dB
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OF 2.535 GHz 1001 pts Span 10.0 MHz OF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function Function Result | Type | Ref | Tre | X-value | ¥-value | Function Function Result
M1 1 2.533771 GHz 11.48 dBm nd@ down 4.935 MHz M1 1 2,534001 GHz 13.54 dBm nd@ down 9.71 MHz
T1 1 2,532522 GHz -14.76 dBm nd8 26.00 dB T1 1 2,530105 GHz -12.27 dem nd8 26.00 dB
T2 1 2537458 GHz -14.91 dBm Q factor 513.4 T2 1 2,539815 GHz -12.88 dBm Q factor 261.0
— — —
JL J L JL J

Highest Channel /

5MHz / 256QAM

Highest Channel / 10MHz / 256QAM

Spectrum
Ref Level 30.00 dom  Offset 12,00 db e RBW 100 kHz Ref Level 30.00 dom  Offset 12,00 db e RBW 300 kHz
o Att 30 dE SWT 19us @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  126us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ iFk Max (@ iFk Max
M1[1 11.51 dBm)| M1[1
2.56651100 GHz|
20 di 20 di o
1 26.00 dB| e 26.00 db|
+.915000000 MHZ I 9.850000000 MHZ|
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sod sod
-60 dom -60 dom
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result Type | Ref | Tre | X-value | ¥-value | Function | Function Result
M1 1 2.566511 GHz 11.51 dBm nd@ down 4.915 MHz M1 1 2.566858 GHz 13.65 dBm nd@ down 9.85 MHz
TL 1 2,565032 GHz -14.16 dém nd8 26.00 dB TL 1 2,560045 GHz -12.50 dém nd8 26.00 dB
T2 1 2,569948 GHz -14.24 dBm Q factor 522.2 T2 1 2,569395 GHz -12.91 dBm Q factor 260.6
e ——
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG041657-01B

LTE Band 7

Lowest Channel / 15MHz / 256 QAM

Lowest Channel / 20MHz / 256 QAM

ectrum pectrum
Ref Level 30.00 dom  Offset 12,00 db e RBW 300 kHz Ref Level 30.00 dom  Offset 12,00 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT  18.5us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ iFk Max (@ iFk Max
M1[1] 12.59 dBm)| M1[1] .96 dBm)|
2.5138540 GHz 2.5141560 GHz
20d [ 26.00 dB)| 20d ngp 26.00 dB)|
X 14.476000000 MHZ| B 18.941000000 MHZ|
od AT AT 173.7) 1od DV W e ‘v\«\ 132.7]
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-60 dom -60 dom
CF 2.5075 GHz 1001 pts Span 30.0 MHz CF 2.51 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function Function Result Type | Ref | Tre | X-value | ¥-value | Function Function Result
M1 1 2,513854 GHz 12.50 dBm nd@ down 14.476 MH2 M1 1 2.514156 GHz 9.96 dBm nd@ down 18.941 MHz
TL 1 2,500247 GHz -13.85 dém nd8 26.00 dB TL 1 2,500649 GHz -16.60 dBm nd8 26.00 dB
T2 1 2,514723 GHz -13.82 dBm Q factor 173.7 T2 1 2,51959 GHz -15.44 dBm Q factor 132.7
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L L 4 - L L 4

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

ectrum pectrum
Ref Level 30.00 dem  Offset 12,00 0B & RBW 300 kHz Ref Level 30.00 dem  Offset 12,00 0B & RBW 300 kHz
o Att 30dE SWT  12.6us @ VBW 1MHz  Mode Auto FFT o At 308 SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
M1[1] 10.61 dBm)| M1[1] 10.39 dBm)|
2.5338310 GHz| 2.5546000 GHz|
20 di 20 di
" ndB 26.00 dB)| ] ndB 26.00 dB)|
¥ By 14.625000000 MHZ| ¥ Bw 19.021000000 MHZ
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OF 2.535 GHz 1001 pts Span 30.0 MHz OF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
M1 1 2.533331 GHz 10.61 dBm nd@ down 14.625 MH2 M1 1 2.5346 GH2 10.39 dBm nd@ down 19.021 MH2
T1 1 2,527627 GHz -15.47 dem nd8 26.00 dB T1 1 2,525569 GHz -15.52 dbm nd8 26.00 d8
T2 1 2,542253 GHz -15.26 dBm Q factor 173.2 T2 1 2.54459 GHz -15.51 dBm Q factor 133.
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Highest Channel / 15MHz / 256QAM

Highest Channel / 20MHz / 256QAM

Spectrum & &
Ref Level 30.00 dem  Offset 12,00 0B & RBW 300 kHz Ref Level 30.00 dem  Offset 12,00 0B & RBW 300 kHz
o Att 30dE SWT  12.6us @ VBW 1MHz  Mode Auto FFT o Att 308 SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ iFk Max (@ iFk Max
M1[1] 12.45 dBm)| M1[1] 13.28 dBm)|
2.5615710 GHe| 2.5636360 GHz|
20d 1 ndB 26.00 dB| 20d LI 26.00 dB)|
104 X By 14.535000000 MHZz w0 4 18.781000000 MHZ
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OF 2.5625 GHz 1001 pts Span 30.0 MHz OF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
M1 1 2.561571 GHz 12.45 dBm nd@ down 14.535 MH2 M1 1 2.563636 GHz 13.28 dBm nd@ down 18.781 MHz
T1 1 2,555247 GHz -13.51 dém nd8 26.00 dB T1 1 2,550609 GHz -12.30 dm nd8 26.00 dB
T2 1 2,569783 GHz -13.33 dBm Q factor 176.2 T2 1 2,569391 GHz -13.31 dBm Q factor 136.5
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Lowest CH - - - - 4.51 4.49 8.97 9.01 13.46 | 13.49 | 17.94 | 17.86
Middle CH - - - - 4.50 4.49 8.99 9.01 13.40 | 1343 | 17.82 | 17.86
Highest CH - - - - 4.49 4.49 9.03 8.95 | 1346 | 1343 | 17.82 | 17.90
Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Lowest CH - - - - 4.51 4.48 8.99 8.99 13.46 | 13.46 | 17.90 | 17.98
Middle CH - - - - 4.49 4.49 8.97 8.97 13.46 | 13.43 | 17.86 | 17.86
Highest CH - - - - 4.51 4.47 8.97 9.03 13.46 | 13.43 | 17.90 | 17.78
TEL : 886-3-327-3456 Page Number : A7-15 of 54
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ssamonias. FCC RADIO TEST REPORT Report No. : FG041657-01B

LTE Band 7

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.88 dBm) ™M1[1] 12.99 dBm)
- 1092200 GHz - 0273000 GHz,
Occ B 4.505404505 MHz Occ B } 4.485514486 MHZ
ek ik A - i o SavAla Wi o at P
w0 vy sl frrn oy 0d v i
0 di + 0 d
! / \
-tod - - -10d L
f L
204 \. ™ 20d a A
N - N P ! ol
N - M\ ) st 4 I
40 df -40 di
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60 d -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2500922 GHz 14.88 dam ML 2,50273 GHz 12.99 dam
T 1 2,5002423 GHz 9.36 dBm Oce Bw 4.505494505 MHz TL L 2,5002522 GHz 8.34 dBm Oce Bw 4.485514486 MHz
T2 1 25047478 GHz 9.75 dam T2 1 2.5047378 GHz 9.95 dam

L J \ ) [

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
5.10 dBm)| ™M1[1] 14.96 dBm)
2.59608900 GHz E 6000 GHz,
20 20
B 4.495504496 MHz T OccBw 4.485514486 MHZ
T T aL . N T ~ £ O e Sk WP N
104 o s 104 . N Wi WL RE
d P [ \
o 4 0 \
/ / \
10 df -10 o T
204 f 20d [ l‘
/ ! |
i \
! 30
Ry L A > AT AT
v ) AT S £V Vet o
-40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2536089 GHz 15.19 dam ML 2,53536 GHz 14,36 dam
T 1 2,5327522 GHz 9.04 dBm Oce Bw 4,495504496 MHz TL L 2.5327522 GHz 8.50 dBm Oce Bw 4.485514486 MHz
T2 1 2,5372478 GHz 10.17 dam T2 1 2.5372378 GHz 7.35 dam
L U J wa L JU

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,00 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 12.00 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.85 dBm| mili] 13.40 dBm|
20 2.56689100 GHz, - 2.56871900 GHz,
T Oce B 4.4B5514486 MHz ockiaw 4.485514486 MHz
04 o] SN WA, WA Latat 104 : o P L R 0 -
{ | \
0 0 4
[ 4
4 _104d /
-0 10 1 T
20 d 20 di |’f lgl
P . = -3 -
AP L R — A
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2566891 GHz 14.85 dBm ML 2.566719 GHz 13.40 dBm
TL 1 2.5652522 GHZ 9.86 dBm oce Bw 4.485514486 MHz T1 1 2.5652522 GHzZ 8.91 dBm oce Bw 4. 485514486 MHZ
T2 1 25607378 GHz 10.28 dBm T2 1 2.5607378 GHz .38 dbm
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG041657-01B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

L I

Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.02 dBm) ™M1[1 15.79 dBm)
- 2.5012640 GHz - 2.5006840 GHZ]
By £.971028971 MHz 9.010989011 MHZ
P N P ~
10d > 104
/ | ]
.y J ‘I 0a : 3
/ \ / \
10 5 T 10 di / t
/ \ / |
20d e ~— 20d e 7 -
~ g - ™ T ] —
P e i P fm—
a0 a0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.505 GHz 1001 pts Span 20.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501264 GHz 16.02 dam ML 2500684 GHz 15.79 dam
T 1 25005245 GHz 9.72 dBm Oce Bw £.971028971 MHz TL L 25004645 GHz 10.72 dBm Oce Bw 9.010969011 MHz
T2 1 2,5094955 GHz 10.53 dam T2 1 25094755 GHz 8.36 dam

L U ]

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.57 dBm) 15.23 dBm)
- 2.5916230 GHz - 2.5376170 GHZ]
- Bw £.991008991 MHz 9.010989011 MHZ
e ARVt i e B P
10d ¥ 104 ¥
\ /
o d I | 0 di !
/ \ /
10 7 %l 10 di |
204 g 20d ,f ‘
g ~ e o ) .
| -20.dpe > 230 dBeie - —
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.531623 GHz 16.57 dam ML 2.537617 GHz 15.23 dam
T 1 2,5305045 GHz 10.34 dBm Oce Bw £.991008951 MHz TL L 2,5305045 GHz 9.33 dBm Oce Bw 9.010969011 MHz
T2 1 25394955 GHz 9.54 dam T2 1 25395155 GHz 8.61 dam

L U ]

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,00 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.00 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.95 dém| mili]
2.5677970 GH 2.5675770 GH
20 1 ’ 20 1 ” e
N N Occ By : 0.030960031 MHz oeciu 8051048051 MHz
e L PRV, ot ! FH LN SRR PN N
04 i s : 10 d . e Mnastdn
/ ) [
0d { 0 e
/ [
!
BUE! -10d
[ /
L /
7
R A ~ P\ T .
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2567797 GHz 15.95 dBm ML 2.567577 GHz 15.58 dBm
T1 1 25605045 GHZ 9.10 dBm oce Bw 9.030969031 MHz T1 1 2.5605245 GHz 8.82 dBm oce Bw 8.951048951 MHZ
T2 1 25605355 GHz 10.54 dBm T2 1 2.5604755 GHz 10.09 dBm
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ssamonias. FCC RADIO TEST REPORT Report No. : FG041657-01B

LTE Band 7

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.52 dBm)| ™M1[1] 14.10 dBm)
- 2.5029150 GHz - 2.5009970 GHz]
T Oce Bw 13.456543457 MHz| Ll 13.486513487 MHz
d TR A VALY A e, Y, e oA hd ‘\J'\f‘\)\'v‘ ar 4t Ly fa P
10 10
4 | 4 |
o L ]
f \ ] |
/ \
10 d ; - -10 di ‘L
f’ \L / ‘
204 —— s .
A v = A, ] A 7 - A
e e " WALy N ]
a0
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.502915 GHz 15.52 dam ML 2.500997 GHz 14,10 dBm
T 1 2,5007567 GHz 9.51 dBm Oce Bw 13.456543457 MHz TL L 2,5007567 GHz 9.61 dBm Oce Bw 13.488513467 MHz
T2 1 2.5142133 GHz 9.76 dom T2 1 2.5142433 GHz 9.20 dam

L U J L JU J

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 14.70 dBm) ™M1[1] 15.20 dBm)
- 2.5414440 GHz - 2.5391060 GHZ]
o 13.996605397 MHz 13.426573427 MHz
T LTl ey T onJp~ .
10d Tt Ll AV W e 104 PV, (L -
I /
i 1 A
a o
i 1 ]
| i
-10 df T -10 T
/ | |
20d 3 N 20d “
o i " . \ A
R05m e oy vy B A ey v y
-40 ds 40 df
50 d S0 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,541444 GHz 14,70 dam ML 2.539106 GHz 15.20 dam
T 1 25262667 GHz 10.53 dBm Oce Bw 13.396603397 MHz TL L 2,5282567 GHz .47 dBm Oce Bw 13.426573427 MHz
T2 1 2.5416833 GHz 9.95 dam T2 1 2.5416833 GHz 7.76 dam
L U J wa L JU J L]

Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,00 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.00 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.66 dBm| mili]
20 2.5580040 GHZ| - 2.5602220 GHz
5 Oce B 13.456543457 MHz fl Oce B 13426573427 MHz
w0 L Tl e P it R 04 r -, A o2
[ | ¥ |
/ L [ |
od f r od +
4 / 1 4 /
-0 ; \ -10 ﬂ
/ \ o /
A Y 2l
[ Mo -
v \ -
T Hona T,
40 d 40 d
50 df 50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,558004 GHz 14.66 dBm ML 2.560222 GHz 14.03 dBm
TL 1 28557867 GHz 9.80 dém Oce Bw 13.456543457 MHz T1 1 2.5557867 GHzZ 7.34 dBm oce Bw 13.426573427 MHz
T2 1 25602433 GHz 9.30 dBm T2 1 2.5602133 GHz 8.78 dbm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

L I

Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.57 dBm) ™M1[1] 12.63 dBm)
- 2.5096800 GHz - 2.5092010 GHz]
v Occ B 17.942057942 MHz M1 Occ B 17.862137862 MHz
10d T B S ISR — 'fl v .. :
. [ .
a i T
‘ ‘.
-10 df T T T
/! 4 \
20d 0 - AT
T s v R T e R
a0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50968 GHz 14.57 dam ML 2.509201 GHz 12.63 dam
T 1 2,501049 GHz 8.66 dBm Oce Bw 17.942057942 MHz TL L 2.5010889 GHz 7.69 dam Oce Bw 17.862137862 MHz
T2 1 2.518991 GHz 9.50 dam T2 1 2.518951 GHz 7.81 dam
L U J L JU J L]
ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.04 dBm) 12.09 dBm)
- 2.5294460 GHz - 2.5301650 GHZ]
B Occ B 17.822177822 MHz W1 17.862137862 MHz
i "y, ; T ’ .
10 d ( AR A TP il S 10 d g/ X - —
\ Y
s / | o [
/ |
-10 df -10 d
/ | / \
20d £ Y 20d
e N \"‘1 I Jl AN
o SN - A PP L -
-2 v = 7 ]
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.529446 GHz 14,04 dBm ML 2.530165 GHz 12.89 dam
T 1 2,526049 GHz 9.76 dBm Oce Bw 17.822177822 MHz TL L 25260889 GHz 7.08 dam Oce Bw 17.862137862 MHz
T2 1 2.5438711 GHz 8.60 dam T2 1 2543951 GHz 8.09 dam

L U ]

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,00 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.00 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.06 dBm| mili]
2.5610390 GHZ| 2.8
20 T 20
- T occBw 17.822177822 MHz ML Oce B 17.002007902 MHz
104 Lo vl e o] Pmtien frnn, 104 5 . MNP\ o /YRS
| |
0d ool !
[ /
BUE! 4 -10d /
i 0 r/
i A
P oL P
i .
N peenn | N
40 df 40 d hk
50 df -50 di
60 d -60 db
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 2.561039 GHz 14.08 dBm ML 2.560839 GHz 12.45 dBm
TL 1 2551049 GHz 10.21 dém oce Bw 17.822177822 MHz T1 1 2.551049 GHz 9.65 dBm oce Bw 17.902097902 MHz
T2 1 25688711 GHz 8.59 dbm T2 1 2.568951 GHz 7.64 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG041657-01B

LTE Band 7

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

L I

Ref Level 30.00 cbm  Offset 12,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 14.96 dBm)
2. 190 GHz
20 T 20
I Occ B 4.505404505 MHz £.991008991 MHz
1ad b Y olhl Ll 10d L R Fa et 2
[ fJ “.
o di 0di p ‘
/ / 1
10 df - - -10 o [:’
I \ 204 / \
- / L. N A 7
R T A el T - -]
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501571 GHz 13.80 dam ML 2.505739 GHz 14,36 dam
T 1 2,5002522 GHz 7.56 dbm Oce Bw 4.505454505 MHz TL L 2.5005045 GHz 8.06 dBm Oce Bw £.991008991 MHz
T2 1 2.5047577 GHz 7.69 darm T2 1 2.5094955 GHz 7.79 dam

L U

Middle

Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

L I

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 2.90 dBm)| 14.07 dBm)
- 2.59695800 GHz - 2.5344410 GHZ]
OccBw M1 4.485514486 MHz £.971028971 MHZ
| 7
10 d - = % 20 104 T
T |
| \
od { 0 di 1
] ] a
-10 df -10 d
/ = / \
20 d f 20 d
/ \ |
L 1 0, - s a .«-ti 1! _
oY V2 P o ' RN P
-40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.536058 GHz 12.90 dam ML 2.534441 GHz 14.87 dam
T 1 2,5327423 GHz 6.04 dBm Oce Bw 4,485514456 MHz TL L 2,5305045 GHz 8.28 dBm Oce Bw £.971028971 MHz
T2 1 2.5372278 GHz 7.13 dam T2 1 25394755 GHz 8.26 dam

- \ )

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,00 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 12.00 db & RBW 300 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] mili] 7 dBm
20 2 - 2.5693620 GHz
OgeBw 4.505494505 MHz ¥ Oce B 8071028071 MHz
- ey N P A 2
10 d T“/‘ ’ - 2 - pna i 104 el L /
LE v 0 f \‘
{ A / \
10 d \\ 10 d | 1
\ |
20 d ff 20 di L
30 3. oo C e
N e SN o ”
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,568639 GHz 12.55 dém ML 2.563362 GHz 15.57 dBm
TL 1 2.5652423 GHz 7.93 dBm Oce Bw 4.505494505 MHz TL 1 2.5605245 GHz 8.40 dém Oce Bw 8.97102B971 MH2z
T2 1 25697478 GHz 7.32 dém T2 1 2.5604955 GHz .95 dbm
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ssamonias. FCC RADIO TEST REPORT Report No. : FG041657-01B

LTE Band 7

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.76 dBm) ™M1[1] 12.20 dBm)
- 2.5094180 GHz - 2.5052450 GHz]
WL Occ Bw 13.456549457 MHz M Occ B 17.902097902 MHz
10 df = = = = Ao i 104 - VA FEs s A
] n
0d / oa | |
/ |
10 d -10 di - -
! / 1
20d A { N
' AV R AT
v e, LA e g i A
3 iy \
40 df 40 de
50 d S0 d
60 d -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.509418 GHz 12,76 dam ML 2505245 GHz 12,20 dém
T 1 2,5007867 GHz 7.71 dBm Oce Bw 13.456543457 MHz TL L 2,501049 GHz 7.06 dam Oce Bw 17.902097902 MHz
T2 1 2.5142433 GHz 7.26 dam T2 1 2.518951 GHz 7.42 dam

L U J L JU J

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.96 dBm)
- 2 - 2.5298850 GHZ]
X 13.456549457 MHz Occ B 17.862137862 MHz
4 TL | oo i n 4 |
0 = tor o 10 7 et
od / | 0 di f
! | ‘
10 { 10 d f
20 d i 20 di ':
/ \ ‘ ]
. PR | P stV
i o~ N R LAYy P SRR TEARTTH mrneir]
40 df 40 df
50 d S0 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.533621 GHz 13.47 dam ML 2509885 GHz 11.96 dam
T 1 25262667 GHz 7.74 dBm Oce Bw 13.456543457 MHz TL L 2,5260889 GHz 7.56 dBm Oce Bw 17.862137862 MHz
T2 1 2.5417433 GHz 8.62 dam T2 1 2543951 GHz 7.08 dam
L U J wa L JU J L]

Highest Channel / 15MHz / 64QAM Highest Channel / 20MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,00 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.00 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.77 dBm| mili] 11.66 dBm|
20 2.5599830 GHZ| - 2.5599600 GHz
M1 Oce B 13456543457 MHz 1 Oce B 17.002007902 MHz
X T2 T1 T2
10d e 4 —— — = 10 ds R - — - —~
/ \ T T 7 v 1
0d /‘ ' 0 i !
BUE! i ‘\ -10d T
/ \ 4
20 d = N 20 di Y
- N o A e
| e it
]
-40d -40 d
-50 d -50 di
-60 df -60 di
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,559983 GHz 12.77 dém ML 2.550568 GHz 11.66 dém
T1 1 2.5857867 GHzZ 8.24 dBm oce Bw 13.456543457 MHz T1 1 2.5510889 GHz 7.88 dBm Oce Bw 17.902097902 MHz
T2 1 25602433 GHz .03 dém T2 1 2.566991 GHz .52 dbm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01B

LTE Band 7

Lowest Channel / 5MHz / 256QAM

Lowest Channel / 10MHz / 256 QAM

ectrum pectrum
Ref Level 30.00 dom  Offset 12,00 db e RBW 100 kHz Ref Level 30.00 dom  Offset 12,00 db e RBW 300 kHz
o Att 30 dE SWT 19us @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  126us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ iFk Max (@ iFk Max
M1[1] 12.80 dBm)| M1[1] 13.97 dBm)|
2.50310900 GHz| 2.5044010 GHz|
20d ML Occ B 4.475524476 MHz 20d T Occ Bw £8.991008991 MHZ|
- . A e .
104 Ho e e 104 £
] i X
o f o 3
] ) 1
/ |
10 df 4 10 df
/
20 ! o0 \
] e N
204 — LN —
A RSy
-40 df -40 df
50 50
-60 dom -60 dom
OF 2.5025 GHz 1001 pts Span 10.0 MHz OF 2.505 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
M1 1 2.503109 GHz 12.80 dBm M1 1 2,504401 GHz 13.97 dBm
T1 1 2,5002622 GHz 5.44 dim Occ Bw 4.475524476 MHz T1 1 2,5005045 GHz 6.73 dbm Occ Bw 6.991008991 MHz
T2 1 2,5047378 GHz 6.19 dBm T2 1 2,5094955 GHzZ 6.05 dBm
i i
L JL J L JL J

Middle Channel / 5MHz / 256QAM

Middle Channel / 10MHz / 256QAM

ectrum pectrum
Ref Level 30.00 dém  Offset 12,00 db & RBW 100 kHz Ref Level 30.00 dém  Offset 12,00 db & RBW 300 kHz
o Att 30 dE SWT 19us @ VBW 300 kHz  Mode Auto FFT o Att 308 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ iFk Max (@ iFk Max
M1[1] 12.70 dBm)| M1[1] 14.12 dBm)|
2.53434100 GHz| 2.5343610 GHz
20d 1 Oce Bre +.485514486 MHz 20d T Oce Bre 8.971028971 MH¢|
o 7 B N S S e 104 11 A o N
e 7 i
0 : \l 0 -
[ | !
10 df T 10 df .
\ I
-20 + -20
\ f
! |
-a0d I = = =
NS, WY Y d e e
401
sod sod
-60 dom -60 dom
CF 2.535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
M1 1 2,534341 GHz 12.70 dBm M1 1 2.534361 GHz 14.12 dBm
TL 1 2,5327622 GHz 7.38 dBm Occ Bw 4.485514438 MHz TL 1 2,5305045 GHz 7.05 dBm Occ Bw 6.971028971 MHz
T2 1 2,5372478 GHz 6.63 dBm T2 1 2,5394755 GHz 6.82 dBmM
— —_— —
L JL J L JL J

Hig

hest Channel / 5MHz / 256 QAM

Highest Channel / 10MHz / 256QAM

Spectrum
Ref Level 30.00 dom  Offset 12,00 db e RBW 100 kHz Ref Level 30.00 dom  Offset 12,00 db e RBW 300 kHz
o Att 30 dE SWT 19us @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  126us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ iFk Max (@ 1Pk Max
M1[1] 11.82 dBm)| M1[1] 13.11 dBm)|
2.56675900 GHz| 2.5691160 GHz|
20d Ocopw 4.465504466 MHZ 20d Occ Bw 9.030969031 MHzZ|
hd L - e
10d o T e . P 10d
T v ey e 7
/ /
o o -
} ‘ / t
10 df 10 df
] Jl \
-20 / -20 T
) ] N
-30 d IR WATE -30 g e -
AL A s T
-40 df -40 df
50 50
-60 dom -60 dom
OF 2.5675 GHz 1001 pts Span 10.0 MHz OF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
M1 1 2.568759 GHz 11.82 dBm M1 1 2.569116 GHz 13.11 dBm
T1 1 2,5652722 GHz 5.57 dBm Occ Bw 4.485534466 MHz T1 1 2,5604645 GHz 7.06 dbm Occ Bw 9.030960031 MHz
T2 1 2,.5697378 GHz 5.68 dBmM T2 1 2,5694955 GHzZ 7.14 dBm
— — —
L JL J L JL J
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG041657-01B

LTE Band 7

Lowest Channel / 15MHz / 256 QAM

Lowest Channel / 20MHz / 256 QAM

ectrum pectrum
Ref Level 30.00 dom  Offset 12,00 db e RBW 300 kHz Ref Level 30.00 dom  Offset 12,00 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT  18.5us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ iFk Max (@ 1Pk Max
M1[1] 11.50 dBm)| M1[1] 10.15 dBm)|
2.5019560 GHz| 2.5134770 GHez|
20d It Occ Bw 18.456543457 MHz 20d cBw 17.982017982 MHz
A ) .
10 df F - v e = 10 df Toperd 7
o { o
10 df | 10 df
T T
-20 . T \. -20
P P v S SN, N N K
SLGEAN S S B B
-40 df -40 df
50 50
-60 dom -60 dom
OF 2.5075 GHz 1001 pts Span 30.0 MHz CF 2.51 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
M1 1 2,501956 GHz 11.50 dBm M1 1 2.513477 GHz 10.15 dBm
T1 1 2,5007867 GHz 5.96 dim Occ Bw 13.456543457 MHz T1 1 2,501009 GHz 6.99 dam Occ Bw 17992017982 MHz
T2 1 2,5142433 GHz 5.83 dBm T2 1 2,518991 GHz 6.07 dBm
i i
L JL J L JL J

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

ectrum pectrum
Ref Level 30.00 dem  Offset 12,00 0B & RBW 300 kHz Ref Level 30.00 dém  Offset 12,00 db & RBW 300 kHz
o Att 30dE SWT  12.6us @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT  18.5us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ iFk Max (@ iFk Max
M1[1] 11.49 dBm)| M1[1] 10.13 dBm)|
2.5939510 GHe| 2.5266080 GHz|
20d Occ Bw 18.426573427 MHz 20d M Occ Bw 17.862137862 MHz
. X
10d ; v A i T 1od EENE Y (FATALEY Ve A
a ‘! o ; |
JI | |
10 df + 10 df
] | [ “
20 “ T 20 +
’ ! 30 !
iy By T el ety v =
S AN WP A S
40
50 50
-60 dom -60 dom
OF 2.535 GHz 1001 pts Span 30.0 MHz OF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
M1 1 2.533951 GHz 11.40 dBm M1 1 2.526608 GHz 10.13 dBm
T1 1 2,52620867 GHz 7.15 dam Occ Bw 13.426573427 MHz T1 1 2,5260839 GHz 5.20 dam Occ Bw 17.862137662 MHz
T2 1 2.5417133 GHz 6.52 dBm T2 1 2,543951 GHz 6.25 dBm
— — —
L JL J L JL J

Highest Channel / 15MHz / 256QAM

Highest Channel / 20MHz / 256QAM

Spectrum & &
Ref Level 30.00 dem  Offset 12,00 0B & RBW 300 kHz Ref Level 30.00 dem  Offset 12,00 0B & RBW 300 kHz
o Att 0dB SWT  12.6ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT  18.5us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
M1[1] 11.53 dBm)| M1[1] 10.22 dBm)|
2.5615110 GHe| 2.5626770 GHz|
20d W Occ Bw 18.426573427 MHz 20d “OccBw 17.782217782 MHz
10d = A AL AR 104 —— — i
7= - TV 17' AT e B
o / i a \
] * . ] | \
10 T 10 1 I
| / |
-20 Y -20 + \l
Rl s oty S : =
. [ A, ]
40
50 50
-60 dom -60 dom
OF 2.5625 GHz 1001 pts Span 30.0 MHz OF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
M1 1 2.561511 GHz 11.53 dBm M1 1 2.562677 GHz 10.22 dBm
T1 1 2,5558167 GHz 6.76 dam Occ Bw 13.426573427 MHz T1 1 2,5510889 GHz 4.86 dBm Occ Bw 17.782217782 MHz
T2 1 2,5692433 GHz 6.94 dBm T2 1 2.5688711 GHz 5.11 dBm
i i
L JL J L JL J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01B

Conducted Band Edge

LTE Band 7

/ 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectru || spectrum
Ref Level 30.00 dBm  Offset 12.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 chiRe -pumﬁ 1S LINE ABS PASS
10 dBm “} 10 dBm : l
0de L 0 dom j I
-10 dBm L -10 dBm ‘ ‘
SPURIOUS_LINE_ABS ‘. -20 dem " H I
-30 dem -30 dBm J‘ \
40 dBm iy / \. ok dBm ' I N
L TUY  TR v "“,\ S 1 -
50 dBm it 0 -
-60 dBm 60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit | Rangelow | Rangeup | REW | Frequency | PowerAbs | atimit |
2.475 GHz £.454 GHp 1.000 MHg 2:49122 GHz -39.81 dBm -14.81 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56960 GHz 20.52 dBrm -9.48 de
2.484 GHz 2.495 GHz 1.000 MHz 2.49522 GHz -30,41 dém -26.41 d 2.570 GHz 2571 GHz 100,000 kHz 2 57000 GHe 18,50 dbm o E0dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49900 GHz -36.20 dém -26.20 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.67107 GHz -34.86 dbm ~24.96 db
2.489 GHz 2.500 GHz 100000 kHz 2.50000 GHz -20.28 dBm -10.28 dB 5575 CH= 2576 Ghz 1,000 MHz 3 e7531 oHe 37 55 dBm o465 db
2.500 GHz 2.505 GHz 100,000 kHz 2.50034 GHz 20.12 dém -9.68 d& > 576 GHz 5 555 Chs 1,000 Mz 3 27048 CHe —40.54 cbm 1564 B
Y
I 1 P

© 17.AUG.2020 17:24:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum = s um
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 12.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
o0 dh’_u! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE_ABS PASS
10 dem 10 dBm
0ds ff —Uflp cerm -"1\
-10 dam / F10 dem l
SPURIDUS_LINE_ABS e J -20 dem: ¥ [
-30 dBm r = -30 dBm \
-40 dBm e e -40 dBm N i
R S S
-50 dém -50 dBm
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £.454 GHz 1.000 tiHz 2:49365 GHz -37.04 dBm -12.04 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56771 GHz 6.55 dBm -23.45 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49590 GHz -30.24 dém -17.24 de 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -28.28 dBm -18.28 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49899 GHz -23.19 dém -13.18 d8 2,571 GHz 2.575 GHz 1,000 MHz 2.67104 GHz -26.84 dbm -16.94 db
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -27.04 dém -17.04 dB 5575 CH= 2 576 GHe 1,000 MHz 267505 GHz 3512 dBm 22 iode
2,500 GHz 2,508 GHz 100,000 kHz 250327 GHz £.42 dém -23.57 dB > 576 GHz 5 585 GHz 1,000 Mz 5 57660 GHe ~38°31 cbm 1351 db
T
) v I [ >
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01B

LTE Band 7 /5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur || spectrum
Ref Level 30.00 dBm  Offset 12.00 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 chiRe -uumﬁ S LINE ABS PASS
10 dBm ﬂ 10 dBm ! 1
0 ds , l 0 dem , i
-10 dBm [ \ -10 dBm J 1
SPURIOUS_LINE_ABS ‘ L -20 dem r \ I
-30 dem / \I -30 dBm J \
-40 dBm L 40 dBm
L \ v | Lieserbowtiih ,
T m
60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  aimit | Rangelow | Rangeup | REW | Frequency | PowerAbs | ALimit
2.475 GHZ 2.49¢ GH2 1,000 MHz 2.49362 GHz -40.89 dém -15.89 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56065 GHz 19.64 dBm -10.16 dB
2.484 GHz 2.495 GHz 1.000 MHz 2.49412 GHz -38.67 deém -25.87 d 2570 GHe 2571 GHz 100,000 kHz 2 57000 OHe 19°99 dBm o0 de
2.496 GHz 2.499 GHz 1.000 MHz 2.49900 GHz -35.81 dém -25.51 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57106 GHz -34.08 dBm -24.08 dB
2.489 GHz 2.500 GHz 100000 kHz 2.49959 GHz -19.82 dBm -5.82 dB 2675 GHz 2576 Ghz 1000 MH= 5 e7e30 oHe 3831 dbm il dm
2.500 GHz 2.505 GHz 100,000 kHz 2.50035 GHz 19,47 dBm -10.53 dB 76 CHe 5 555 Chs 1000 M 57008 CHa 4157 dbm ~ 1687 dB
—
Y
] I [ >

=: 17.AUG.2020

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.00 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 30,00 dém  Offset 12.00 db

Mode Auto Sweep

@1 AvgPwr [@1 avgPwr
Limit §heck PABS | SPURIGIECHNEKABS PAES
20 dhife _EPURIOUS LINE_ABS PABS 20 dhiRE_$PURIOUS LINE_ABS PASS
10 dem 10 dBm
ode ff | |EdBrr W‘
-10 dBm - 10 dem \
SPURIOUS_LINE_ABS ‘ 20 dem | [
-30 dBm f—w ] -30 dem !
-40 dBm T 40 dBm i
) et . - )
u-ﬂu..w e I Y
-50 dém -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49342 GHz -37.19 dBm -12.19 d8 2,565 GHz 2.570 GHz 100.000 kHz 2.56772 GHz 5.87 dBm -24.13 db
2.494 GHz 2.496 GHz 1.000 MHz 2.49597 GHz -33.04 dém -20.04 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -30.31 dBm -20.31 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49898 GHz -24.06 d&m -14.06 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -29.45 dBm -19.45 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -28.65 dBm -18.65 dB 2.575 GHz 2.576 GHz 1,000 MHz 257511 GHz 237.53 dBm 2453 dB
2.500 GHz 2.50S GHz 100.000 kHz 2.50098 GHz 5.62 dem ~24.32 dB 2,576 GHz 2.595 GHz 1.000 MHz 2.57635 GHz -35.28 dbm -14.28 dB
—
\
) I [ >
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG041657-01B

LTE Band 7 / 5MHz / 64QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

Spectrur || spectrum
Ref Level 30.00 dBm  Offset 12.00 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 chife_kPURiols LINE 4Bs PASS
I I
10 dBm H 10 dBm H
0ds I | 0 dBm 'l
-10 dBm ’ l -10 dBm J’
SPURIOUS_LINE_ABS J l -20 dem 1 k I
-30 dém / \ -30 dBm {‘ l
40 dBm by 40 dem -
R N \ ,P'* » W
56 dem —Eﬂ :IBI A
80 cem -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2.475 GHZ 2.49¢ GH2 1,000 MHz 2.48850 GHz -40.55 dém -15.55 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56068 GHz 18.26 dbm 1174 dB
2.494 GHz 2.496 GHz 1.000 MHz 2.49495 GHz -41.09 dém -28.09 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -21.32 dBm -11.32 dB
2,496 GHz 2.499 GHz 1.000 MHz 249890 GHz -37.42 dém -27.42 dB 2,571 GHz 2,575 GHz 1,000 MHz 257107 GHz -34.49 dbm -24.49 dB
2.489 GHz 2.500 GHz 100000 kHz 2.50000 GHz -20.45 dBm -10.45 dB 2675 GHz 2576 Ghz 1000 MH= 5 57550 o= 3527 dom oe o7 dm
2.500 GHz 2.505 GHz 100,000 kHz 2.50031 GHz 18.79 dBm -11.21 dB 76 CHe 5 555 Chs 1000 M 3 27699 CHe 4.5 dbm ~17 59 B
—
Y
] I [ >

=: 17.AUG.2020 17:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum o] Spectrum

Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 12.00 de Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr [@1 avoPwr

Limit §heck PAES | SPURIGHE GHEEKARS_ PAES

o0 dh’_ﬂ! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE_ABS PASS

10 dem 10 dBm

ode Jf i} dBm "“

-10 dam { 10 dem \

SPURIDUS_LINE_ABS J 20 dBm ‘ [

-30 dem ”-ev-"‘" -30 dBm i

-40 dBm — > o L“M "

[W—— MM“

-50 dem -50 dBm —

60 dam -50 dBm

Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,404 GHz 1.000 MHz 2.49389 GHz -37.37 dBm -12.37 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56711 GHz 4.44 dBm -25.56 db
2,494 GHz 2.496 GHz 1.000 MHz 2.49598 GHz -33.40 dém -20.40 d& 2,570 GHz 2.571 GHz 100.000 kHz 2,57000 GHz -31.39 dBm -21.39 dB
2.496 GHz 2:499 GHz 1.000 MHz 249868 GHz -26.58 dBm -16.58 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57135 GHz -30.72 dem -20.72 d8
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -28.82 dém -18.82 dB 5575 CH= 2 576 GHe 1,000 MHz 5 57523 o= 37 44 dBm o444 db
2.500 GHz 2.505 GHz 100.000 kHz 2.50156 GHz .52 dem -25.48 dB 2,576 GHz 2,595 GHz 1,000 MHz 2,57649 GHz -38.60 dBm -13.60 db
—_——
T
) I [ >
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01B

LTE Band 7 / 5MHz / 256QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum || spectrum
Ref Level 30.00 dBm  Offset 12.00 dB Mode Auto Sweep Ref Level 30.00 dem Offset 12,00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIGIE CHEEKARS, PABS
20 chifie_EPURIOUS LINE ABS paks 20 ghif}e —BPURIOUS_LINE_ABS PABS
10 dBm i 10 dem ﬂ
J( ‘\ o |
-10 dam [ . -10 dBm: F \
andne | -20 dBm
SPURIGUS_LINE_ABS ' \ n J 1 [
-30 dém } T w n -30 dBm n J \
40 d8m . (i 0 dem —
e e sl ANTILT) i A N :
-50 dBm - 50 demi—e g
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Power abs | ALimit
2,475 GHz 2.494 GHz 1.000 MHz 2.49351 GHz -41.63 dBm -16.63 dB 2,565 GHz 2.570 GHz 100.000 kHz 2,56966 GHz 16,52 dBm -13 .48 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49587 GHz -36.40 dBm -23.40 dB 2,570 GHz 2.571 GHz 100.000 kHz 2,57000 GHz -23.50 dBém -13.90 db
2.496 GHz 2.499 GHz 1.000 MHz 2.49802 GHz -32.50 dBm -22.50 dB 2,571 GHz 2,575 GHz 1.000 MHz 2,57212 GHz -32,73 dém -22.73 dB
2,499 GHz 2.500 GHz 100,000 kHz 2.50000 GHz -25.26 dBm -15.26 dB 2.575 GHz 2.576 GHz 1.000 MHz 2.57562 GHz -41.87 dém -268.87 dB
2,500 GHz 2.505 GHz 100,000 kHz 2.50031 GHz 16.55 dBm -13.45 dB 2,576 GHz 2,505 GHz 1,000 MHz 2,57651 GHz -41,90 dem -16.90 dB
—
Y
Il ( )| ) ( (]
Date: 19.AUG.2020 09:26:21
Lowest Band Edge / Full RB Highest Band Edge / Full RB
yectrum =] Spectrum
Ref Level 30.00 dBm  Offset 12.00 dB Mode Auto Sweep Ref Level 30.00 dem Offset 12,00 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES SPURIGMIE QHEEKARS, PABS
20 dhiRe_$PURIOUS LINE_ABS PABS 20 d‘lziw-' PURIOUS )LINE_ABS PABS
10 dem 10 dBm
dBm ¥ m \
10 dBm f ] 10 dEm \
e | ! I
SPURIOUS_LINE_ABS_ J \ [
-30 dém J -30 dBm \-
-40 dBm =] 40 dem Pt
i B poamsaind,
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2,505 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
2.475 GHz 2.494 GHz 1.000 MHz 2.49376 GHz -36.31 dBm -11.31 dB 2,565 GHz 2,570 GHz 100,000 kHz 2.56853 GHz 3,73 dBm -26.27 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49591 GHz -33.27 dBm -20.27 de 2,570 GHz 2.571 GHz 100.000 kHz 2,57001 GHz -31.84 dBm -21.84 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49873 GHz -28.89 dBm -18.85 dB 2,571 GHz 2,575 GHz 1.000 MHz 2,57105 GHz -31.44 dém -21.44 dB
2.499 GHz 2.500 GHz 100,000 kHz 2.49999 GHz -32.23 dém -22.23 dB 2.575 GHz 2.576 GHz 1.000 MHz 2.57501 GHz -37.08 dém -24.08 dB
2,500 GHz 2.505 GHz 100,000 kHz 2.50168 GHz 3,38 dBm -26.62 df 2,576 GHz 2,505 GHz 1.000 MHz 2,57630 GHz -38.81 dem -13.81 dB
—_—
T
Il ( J ( ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01B

LTE Band 7/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 12.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 dblfe$PURIOUS LINE s PASS
10 dBm ‘ 10 dBm ﬁ
0de JJ |\ 0 dom J L
-10 dam [ ! -10 dBm j \
[y \ 20 dBm i |
SPURIOUS_LINE_ABS J \ [ 1‘ 1
.30 dBm \ -30 dBm I
40 dBm s | 40 dem JJ il | i
N PN VO O LY | R A A i sl il L LT N
S0 dBm 4 il d s |
e
-40 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.51 GHz | (|| Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz £.490 GHp 1.000 MHg 248906 GH2 -40.19 dBm -15.15 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56942 GHz 20.25 dBrm -9.75 de
2.480 GHz 2.495 GHz 1.000 MHz 2.49221 GHz -37.39 dem -24.29 dB 2.570 GHz 2571 GHz 200.000 kM2 2 57000 GHe 18,88 dbm 068 db
2,496 GHz 2.499 GHz 1.000 MHz 2.49872 GHz -35.18 dém -25.18 dB 2.571 GHz 2.575 GHz 1.000 MHz 2.57138 GHz -34.49 dBm -24.49 dB
2.489 GHz 2.500 GHz 200,000 kHz 2.49359 GHz -26.78 dBm -16.78 dB 5575 CH= 2580 GHz 1,000 MHz 5 57534 o= 36 55 dBm 2365 db
2.500 GHz 2.510 GHz 100.000 kHz 2.50058 GHz 20.21 dBm -9.79 d& 2.580 GHz 2.595 GHz 1.000 MHz 2.58426 GHz -43.34 dBm -18.34 dB
Y
1 P

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 12.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
o0 HEFJH sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
0 dBi F hsias | B - "‘"“1
-10 dem Jl % 10 dem '
SPURIDUS_LINE_ABS j N 20 dBm k 1
-30 dBm I",,,‘n—"""-. ¥ -30 dBm ‘
-40 dBm “/ -40 dBm k‘“
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.51 GHz ] |[ 'start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:490 GHz 1.000 MHz 249001 GHz =38,93 dbm -13.93 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56439 GHz 4.07 dBm -25.93 db
2.480 GHz 2.496 GHz 1.000 MHz 249578 GHz -25.61 dBm -12.61 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57003 GHz -28.41 dBm -18.41 dB
2496 GHz 2.499 GHz 1.000 MHz 249897 GHz -22.13 dém -12.13 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -24.72 dBm -14.72 dB
2,499 GHz 2.500 GHz 200.000 kHz 2,50000 GHz -26.73 dém -16.73 dB 5 £75 GH= 3 580 GH2 1,000 Mz 2.57501 GHz ~25.93 dBm 16,93 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50418 GHz 3.81 dBm -26.15 dB 2.580 GHz 2,535 GHz 1,000 MHz 2,58010 GHz -41.28 dBm -16.28 dB
T
I J1 P
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SPORTON

FCC RADIO TEST REPORT

LAB.

Report No. : FG041657-01B

LTE Band 7 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.00 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 20,00 dém  Offset 12,00 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 chipe_BPURIOUS LINE ABS PASS
10 dBm J‘ 10 dBm /ﬂl
0de { ! 0 dom } \
-10 dBm { \. -10 dBm { \
SPURIOUS_LINE_ABS J \ -20 dBm ( \ I
-30 dem ! V‘ -30 dBm l/
-40 dBm | -40 dBm t
’ L i il Lu.wv M le L
50 dém w -50 da:c—“mq.‘. e |
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | RBW | Fraquency | Powerabs | Alimit |
2.475 GHZ £.490 GHp 1,000 MHz 2:48947 GHz -40.72 dBm -15.72 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56942 GHz 19.80 dBm -10.20 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49502 GHz -40.08 dém -27.08 d& 2,570 GHz 2.571 GHz 200.000 kHz 2,57000 GHz -21.39 dBm -11.39 d8
2496 GHz 2:499 GHz 1.000 MHz 249825 GHz -37.94 dém -27.94 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57282 GHz -35.75 dBm -25.75 dB
2.489 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -26.23 dBm -16.23 dB 5575 CH= 2580 GHz 1,000 MHz 2 e7m13 oHe 3897 dBm 297 db
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2,500 GHz 2.515 GHz 100,000 kHz 2.50082 GHz 16.51 dBm -13.49 dB 2,585 GHz 2,505 GHz 1,000 MHz 2,58962 GHz -44,36 dém -19.36 dB
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

yectrum

Spectrum

Ref Level 20.00 dém  Offset 12.00 dB
SGL Count 1007100

Mode Auto Sweep

Ref Level 20.00 d8m
SGL Count 1004100

Offset 12,00 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES SPURIGMIE QHEEKARS, PABS
0 dblfe_$EURIOUS | INE_ABS PAES 20 dbije—$PURIOUS LINE ABS PABS
10 dem 10dem
0 dBm 0 dem; —
‘ e— 1 + o
-10 dBm -
v J I | l |
SPURIOUS_LINE_ABS_ ] [ \ l [
-30 dém 7 il L]
-40 dBm e 40 dBm H. " o
Lemeapermeritor] i
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
2.475 GHz 2.490 GHz 1.000 MHz 2.49043 GHz -34.68 dBm .68 dB 2,555 GHz 2,570 GHz 100.000 kHz 2,56400 GHz 1,30 dém -31.30 dB
2,490 GHz 2.496 GHz 1.000 MHz 2.49599 GHz -30.85 dBm -17.85 de 2,570 GHz 2.571 GHz 300.000 kHz 2,57002 GHz -34.45 dBm -24.45 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49887 GHz -28.84 dBm -18.84 dB 2,571 GHz 2,575 GHz 1.000 MHz 2,57124 GHz -31.67 dém -21.67 dB
2.499 GHz 2.500 GHz 300.000 kHz 2.50000 GHz -32.00 dBm -22.00 dB 2.575 GHz 2,585 GHz 1.000 MHz 2.57521 GHz -35.24 dBém -22.24 dB
2,500 GHz 2.515 GHz 100,000 kHz 2,50290 GHz -1,27 dBm -31.27 dB 2,585 GHz 2,505 GHz 1.000 MHz 258535 GHz -41,40 dBm -16,40 dB
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